Peri-operative Pituitary Surgery Management

Pre-Operative Management

Endocrine

•(Usually outpatient) Endocrine review including involvement of Consultant.

•Routine pituitary function testing and commencement appropriate hormone replacement as required.

· Including prolactin, morning cortisol, TSH, fT4,IGF-1.  Consider testing sex hormones.

· Other routine bloods (EUC, LFT, FBE, INR, APTT)

•Consider need to optimise medical management of co-morbidities (including smoking and alcohol)
•Consider need to stop oestrogen therapy

Neurosurgical

•Neurosurgical consultant review

•Pituitary MRI

•Consider need to stop aspirin, other anti-platelet agents and anticoagulants.

•Consider need to refer to ENT pre-operatively (all acromegalics, all with previous nasal/sinus surgery, significant sinus disease on hx or scan)

•Consider need to order CT for image guidance (? All patients or only some?)

ENT


•ENT Consultant review for all acromegalics, previous nasal/sinus surgery, significant sinus disease


•Consider prophylatic antibiotics if sinus disease, staph colonisation
Intra-Operative Management

•calf compressors and commence heparin 5000 IU BD sc


•hydrocortisone 100mg IV on induction of GA


• cephalexin 500mg IV on induction of GA


•IDC/strict FBC
Post-Operative Management
Day 0:

cease IVT on return to 9B


Patient to drink to thirst, strict FBC, IDC stays in til day 1-3



Heparin 5000 IU BD



Drixine 2-3 drops both nostrils QID if nasal bleeding



Keflex 500mg QID oral for 5-7days as per ENT



Subsequent dose of steroid if on steroid replacement pre-op (stress doses for 1-2days)
Day 1:

EUC, FBE, morning cortisol if not on replacement

Day 7:

usually as an outpatient: EUC and fT4 (Endocrine BPT to organise and check result)

2 weeks: ENT review in Dr Makeham’s rooms (Deakin) Patient to make appt on discharge

4weeks: Neurosurgical review in outpatients

4-6weeks: Endocrine review in clinic with blood test prior
Cortisol levels and Replacement

Cortisol on Day 1:
 >300nmol/L: no replacement given, recheck at 4-6 weeks

200-300: recheck day 2 or 3

<200: commence steroid replacement

Diabetes Insipidus

UO >300ml/hr for 2-3hrs or more

Measure sNa, Una, Uosmo

Consider DDAVP as stat dose 1mcg iv

If require 2 doses as inpatient, change to oral desmopressin, reassess at 4-6weeks.

Possible CSF Leak
Send fluid for B2TF.  Call ENT

Pituitary Surgery – Patient Information Sheet
Date of Surgery:
Underlying diagnosis:

Surgeons:

Endocrinologist:

Medications on discharge:
Precautions:

No nose blowing for 6weeks

No use of CPAP machine for 6weeks.

No heaving lifting for 6weeks.

When can I drive?
When can I fly?

When can I return to work?

When can I leave the Canberra area?
Followup:
Please have a blood test on (insert date).  You will be contacted if there is an abnormal result.
Endocrine Clinic:

Neurosurgical Clinic:

ENT: call Dr Makeham’s rooms on 6282 7907 and organise an appt for 2 weeks after your operation

What to do if......
1) Severe headache: Consider attending the ED or call the Neurosurg Reg on call (6244 2222
2) Nose bleed: Minor nose bleeding often settles with direct pressure to the nose for a few minutes.  Or try drixine nasal drops, 2-3 drops each nostril QID.  If bleeding is severe attend you local ED.  Only the ENT team at Canberra hospital should remove your nasal pack or place another pack in the first few weeks after pituitary surgery.  Your local doctor can contact the ENT team if concerned.  
3) Clear fluid passing nose.  A sample should be sent to test for B2transferrin levels.  The ENT team should be notified.
4) Excessive thirst and passing urine.  If you are very thirsty, you should continue to drink water and either see your local doctor/ED or contact the Endocrine team.
Contacts:

Endocrine:

Endocrine Registrar during business hours: 6244 2222 

Endocrinologist on Call (24hrs/day) 6244 2222

Neurosurgery:

Neurosurgical Registrar Canberra Hospital: 6244 2222 (24hrs/day)

ENT:

ENT Registrar 6244 2222 (24hrs/day)

Dr Makeham 6282 7907 (business hrs) or 6244 2222 after hours
Pituitary Cheat Sheet
Pituitary Function Tests

Morning specimen between 0800-0900, non fasting

Cortisol (and ACTH) (must be morning)

fT4 (and TSH)

Prolactin

IGF-1

For men: morning testosterone, FSH and LH

For women not on OCP/HRT: oes, prog, LH and FSH

For posterior pituitary: EUC/osmo, Una and osmo
Pituitary Imaging

MRI pituitary with gadolinium

Not CT brain and avoid MRI brain without gadolinium

Usual Pituitary Replacement Doses

Steroids:  

· hydrocortisone 14-30mg/day in single o divided doses

· cortisone acetate: 25-37.5mg/day in single or divided doses

· prednisolone: 5-7.5mg mane

Stress doses: 2-3x normal dose

Extreme stress: hydrocortisone 50-100mg QID iv

Thyroxine:

· usually 50-100mcg/day.  Possibly upto 1.6mcg/kg/day
Peri-operative Pituitary Surgery Management
? CSF leak – check fluid B2TF and call ENT

Never remove nasal pack or nasal stitch

Patient not to blow nose for 6weeks

Continue preop pituitary replacement

D1: morning cortisol, EUC, FBE

Watch for DI

· excessive UO: test urine for Una/osmo and spec gravity

· consider DDAVP 1mcg IV

D7: fT4 and EUC
